
8125 Bayberry Road, Jacksonville, Florida 32256 USA | Phone: (904) 739-2626 | Fax: (904) 737-5261
Website: www.speck-pumps.com REV. 12/2021

Badu®Jet Inspiration
SwimJet System

2
/1

2

6
6

/1

4
1

7
6

0

8
5

9

9
1

8
/1

5
8

1
0

4
8

3
5

6
3

3
8

3
7

3
9

1

5
7

5
6

3
3

3
2

3
1

3
0

6
5

2
9

/1

2
6

2
7

2
7

/1

6
4

2
3

/1
6

7
2

8

6
97

0 7
1

3
9

/1

6
2

2
0

/12
0

1
9

5
4

/1

1
6

1
5

6

49

N
oz

zl
e 

A
dj

us
tm

en
t 

To
ol

7
2

36



8125 Bayberry Road, Jacksonville, Florida 32256 USA | Phone: (904) 739-2626 | Fax: (904) 737-5261
Website: www.speck-pumps.com

REV. 12/2021

Order# Drawing #
Qty 

Required Description

2319800922 1 1 Top Cover CPL

2319800839 63 1 Snaploc Coupling (Male) - Top 
Cover

2319800913 2 1 Pneumatic Push Button CPL - 
Light ON/OFF 

2620000201 60 2 Threaded Insert, 50mm x 1-1/2”

2319800912 2/1 1 Push Button CPL - Pump ON/OFF, 
Air Regulation

2301001007 6 1 Hose, 8 x 3mm - Air Regulator

2319800921 7 1 Lower Cover

7319800906 8 1 Suction Line CPL

2301001006 9 1 Y-Barb

2319800919 10 1 Discharge Line CPL

5879006023 15 1 Self Tapping Screw - Ball Nozzle 
Flange, 6 x 22mm A4

2319800817 16 2 Nozzle Flange

2302002056 19 2 Nozzle Adjusting Seat Ring

2302002058 20 4 Nozzle Seat Gasket - Spacer Ring, 
60 x 73.5 x 1mm

2319800924 20/1 2 Disc - Support

2302002857 54/1 2 Ball Nozzle 40mm, Adjustable

2901141211 58 1 O-ring 68 x 3.5mm, Discharge 
Union-Pump

2301001008 18/1 6 Hose Clamp, Adjustable           
13.2-15.7mm

2307004003 23/1 1 Pool Wall Adjusting Screw  

2306006006 Not Shown 4 Pool Deck Anchor M8

2306006005 26 4 Rubber/Metal Spacer,                  
M8 x 36mm

5880800420 Not Shown 1 Safety Switch CPL Assembly

5880800418 27 1 Safety Switch

5880800419 Not Shown 1 Safety Key

2319800916 28 1 Base Plate CPL 

5879021080 30 4 Washer 8.4 x 24mm, A4

5876797080 31 4 Lock Washer 8.4mm, 316 SS

5879330825 32 4 Hex Head Bolt M8 x 25mm,      
316 SS

2308700605 33 1 Control Box CPL

5882502014 27/1 1 Strain Relief (Cable Gland)       
M20 x 16 (1.5)

7300160017 Not Shown 2 Strain Relief (Cable Gland)       
3/8” NPT Gray

7300160021 29/1 2 Strain Relief (Cable Gland)       
1/2” NPT Gray

7300160026 29/2 1 Strain Relief (Cable Gland)       
3/4” NPT Gray

2088331528 35 1 Pump - Model 21-80/33 GI  4HP 
S.F. 1.25 

2302080070 36 2 PVC Hose With Socket

5871250800 37 4 Washer 8.4mm, A4

5876797080 38 4 Lock Washer 8.4, 316 SS

Order# Drawing #
Qty 

Required Description

2991000131 39 4 Hex Head Bolt M8 x 12mm, 316 
SS

2306005041 39/1 4 Rubber/Metal Spacer M8

2319800820 41 11 Light Cover - Duo

5825002197 48 1 Ventilating Valve G 1/4

2319800807 56 1 Hand Pump Holder Bracket

2319800902 57 1 Hand Vacuum Pump CPL

2319800850 59 1 Gasket 80 x 70.5 x 7.5mm NBR, 
Union Suction

2319800862 62 1 Light LED 12V AC - White, 1m, 
Version A

2319800836 64 1 Foam Separation Wall - Motor

2319800840 65 2 Snaploc Coupling Pin (Female) 
- Base

5879813513 66/1 4 Self Tapping Screw - Light Cover 
3.5 x 13mm A4

5879006023 67 8 Self Tapping Screw 6 x 22mm A4

5879330825 69 4 Hex Head Bolt M8 x 25mm 316 
SS

5876797080 70 4 Lock Washer 8.4mm 316 SS

5879021080 71 4 Washer 8.4 x 24mm A4

2991000003 Not Shown 4 Screw - Control Box Mount,        
#6-32 x 3/4”

2991000023 Not Shown 2 Screw - Safety Switch,                
#6-32 x 1-1/4”

2991400051 Not Shown 1 Cord - 15’ (10 Gauge) w/ GFCI

2923541220 Not Shown 1 O-ring - Control Box, Air Switch 
12 x 2.5mm

7400000187 Not Shown 1 Air Switch - Control Box

7400000225 Not Shown 1 Transformer - Control Box, 2.5, 
12, 24V

7400000285 Not Shown 1 Contactor - Control Box, 30A 12 
VAC

Optional Parts

0319851000 49 1 Telescopic Support, CPL (Above 
Ground Pools) 

2319800861 62 1 Light LED 12V AC - Multi-color, 
1m, Version A

2319007011 Not Shown 1 Angle Fitting CPL - Pool Wall, 
Above Ground

2300022010 Not Shown 1 Cap - Nozzle & Hand Grip, Close 
Off  

2300003010 Not Shown 1 Massage Hose 5 ft. w/Pulsator & 
Hand Grip

2300003310 Not Shown 1 Massage Hose 15 ft. w/ Pulsator 
& Hand Grip

2308799007 72 1 Kit - Nozzle Adjustment Tool

Badu®Jet Inspiration
SwimJet System


